4 Ha4

122

FIGURE 13-1 — TYPICAL FRONT SUSPENSION - EXPLODED VIEW



00Z°€T
00281
00Z°ET
00Z'ET
00%°E1
8T0°ET
8T0°ET
8T0°ET
0201
020'ET
00Z'ET
8T0°ET
ALY
BI0'ET
gT0'ET
210°ET
Z10°ET
¥00°ET
800°ET
200°€T
200°ET
000°ET
200°ET
200°ET

dNoyun

eoroeote ottt IEE JOJBUTWITH ABMS JUOIT ‘UoTySnD)

Tt e s Tpg JOJEUTWTH ABAS Juoag fIaurelay

Jaurejay Jeg JOJEUTITY ABME jUoIg “In

IDUIB1aY I JOIEUIWIIE ABMs JUoId ‘IaSEMHI0T

*ros v JaurElay Teg Jojeunmild Aems uold “yjod

Tt AT ISUUT WOV IamoT ‘Supysng

-

s

..-.v++-lv+-r++“-ﬁmﬁm.hm.—-_ﬂaqhﬁz

*tttt 04T JBUU] WOIY I3MOT ‘[ESg
e E.H-_mq.nw._s.._u_nhnuﬂ._._.mnm

MO J0ATd JSUNT WOV JoM0T “InumaoT

T s goeunnyy Aeag juord ‘reg

*

*

st sas s a1 Cramo ‘miTy
J0ALg J2IN0 WYY I240 ‘Furysng
T TI0ATd IR WOV Iamo ‘[eag
't j0Ald J9IN0 WIV JI3mM0T “Inp
't oAl Jain0 WIY JamoT “IalQ
Tttt ot IS0 WAV TSm0 “10AT

*ISNIYL utg Jury apyanry Supioelg ‘Suriesg

T s s gponury Suriasig “yaoddng

*

+

ok R R R R R oA o w oW :Hﬂungnﬁ_uuxuoﬂ
*ulg Sury eonuy Bupreas ‘Bumysng
I I I TR .w:._”.Hw.w._-mam_._u._.u_-._.._.ﬂ.H

'ttt undyao urg Sury fIaysemyao]

Pttt et cupdy20T urg Suty ‘nN

HWYN LYVd

6F
i
L¥
9t
oF
4y
£?
(44
1§
0¥
GE
8e
LE
9t
gt
g™
EE
4
1%
0
i1
114
LE
98

AEH

ZE0°ET
AT
a00°8T
000°ET
800°8T
OT0°8T
OI0°ET
OT0'ET
0T0°ET
200702
200°08
910 ET
910 et
9T0°ET
JT0°ET
PIOTET
000°08
g0’ 0g
P00 02
PEOCET
¥00'08
200702
200702
FEO'ET
FEOTET

dNoHD

T Iy Jamor] fJadung
gy Jaddn ‘aaduwing
* aponry Suriass ‘urg Sury
* 0t aqonuy Jurleaaye ‘Angg
* = jroddng aponuy Surse:g ‘iog
* JoALg Jayng mry Jaddp ‘tees
*oere e gomy) WAy Iaddn Yyourd
J0Ald N0 Wy Jaddp ‘Sumsng
Yt OAT dejng) way Jaddpn ‘xetio

uomysng Jaoddng Jaddn 03 IaqIosqy Hoous ‘aaaals

uorysny jroddng Jaddn o) Jaqrosqy Hooyg ‘Iaurejay

I T T R S A R I Y Hﬂuﬂd&.ﬁmﬂﬂhHEEhwmn—h—.hﬂ.—ﬂum

MEATA THAOTINE - NOISNHASNS LNOML TVIIdAL —

I-£T TN

*

10ATg Jauuy Wiy Jadd[ fIaysemyooT

seer e s oy way Jaddn fyoarg

10ATg Jauuy mrxy Jaddp ‘wmg
Pesesaars s Jaddn ‘wny
JaqIosqy {20Us “InIo
* ottt JAQJORQY ¥20Ug fJaure)ay
* * Jamor] fIaquosgy Joous ‘1eag

*

* ramo ‘Surids juoag ‘Ioje[nsur

Jamor] ‘Taqrosqy joous “jroddng
Tttt s IAgJ0SY HO0UR ‘uoiysno)
Yttt IagJosqy H{oOoug fJaurelsy
seeewae e qung g ‘Suradg

* Jaddn ‘Surade Juolg ‘I0jEINSUL

HWVN LYV d

= 8 M o= o W - O o

B
&

123




13 FRONT SUSPENSION

2EED
fCLRE GROUP, PART NAME ond DESCRIPTION b | Sahon
NUMEER NUI’I‘IHER MODEL
10 5132
13.000 - STEERING ENUCKLE
13_1_28 Knuckler Rightl ------------ I T T T T T T T T ] 205151 1 1
14-2-37 Knuckle, Left, . ...... S el e e b ey MO M dacoaooa B | (5]
13-1-22 | Plug (Expansion) 11/16"Dia .. ............... s I i 476 | 4| 4
Oiler (Straight) 1/8" Taper Pipe Thd. x 3/4" Long. . . .. .. AOO0COE00A6 0 202120 | 4 | 4
13.002 - STEERING ENUCKLE KING PIN
13-1-23 LAGEN TS np oo oo AanaRaR o a6 a0 00 e S e 201130 | 2| 2
13“1“3'3 ankpin {Th'rEadEd} (Sma.ll} lllllllllllll B E & % 8 & B F % % & @ N " om om W ¥ on ﬂﬂaﬂﬂa & o
13-1-30 Lockpin (Threaded) (large). .......... R s L T LN R 206194 | * | =
13-1-2% Lockwasher, 3/8" Med .............. B o The 393 i TR A 1927 2| 2
13-1-26 Lt BT e s i - s KR, CEr o FE A R, < AT 188 | 2 | 2
13-1-28 Bushing (Free Floating) ..... G0 Bh D 00D PRD O & O AL e e Cie o B . | 203515 | 4 | 4
Repair Kit ........ AOE OIS 0D 30T CEIa 4 O e CiEY = At (o CACEE B | RS OVETITT | B [T
Consists of:
1 - 201130 King Pin
2 - 203515 Bushing
2 - 476 Plug, Expansion
1 - 203003 Lockpin (Threaded)
or 1 - 206194 Lockpin (Threaded)
1- 192 Lockwasher
1- 188 Nut
1 - 202707 Lockpin (Grooved)
1 - 201133 Bearing, Thrust
3 - 201134 Shim, .003
3 - 201135 Shim, .010
13.004 - STEERING ENUCKLE KING PIN THRUST BEARING
13_1_32’ Bearinﬁ (Eﬂ'll:l lllllllllll BB F B & 8 B B B B B & B 8 8 B B 8 @ % % 8 & m o m s owowow o 2&1133 2 2
ST I oe o e Do DO BE BT OO o PR R & L e e 201134 * | *
e A N e o e e O e B S e s R R e 201135 * *
Clidtivy, BN ccncccoAacBaEn a0 n0hs e o an G oo 201138 | * | *
13.006 - STEERING KNUCKLE ARM
14-2-19 A I e nn oo ncoon oo fo oo R b e R e, o e 203253 1 (1
14'2"35 AI‘II'L,LE-'ft BB k% B B 8 ® R W R ® o R N oW N om oA E RS EoE B R RO BN A A& . 0 6 203254 1 1
14-2-21 Bﬂltl 7;16"-2{’ x1 11;"16“ Hx. Hd .. ERCC R I R % B B R R omoF v moEomowomowow 203255 4 4
14-2-20 Lockwasher, 7/16" Med. . . . . S o oL S R e - L S ’ 193 | 4 | 4
13.008 - STEERING KNUCKLE SUPPORT
13-1-31 Sappont Right St B s, o e O e L E L AL S S e e P IR T ik gl 1l
13-1-31 Sup[mrt, RO o o Do ey e o o P o e e T alalm me 5 now e aE e . 201120 1 1
13-1-21 50 [ SR L LB R T L 3 G oy o T e e e T PO 484 | 2 | 2
Lockwasher, 3/8" Med . ..... A B DA His SO o On SRR R e 192 | 2 | 2
13.010 - FRONT SUSPENSION UPPER ARM PIVOT - OUTER
13-1-15 Pi‘r01----liii++++l+l-ri+ --------------------- £ o8 % % B B 4 & 31]1121 2 2
13-1-18 T b o e d oo D o N e OO e oo bad o oGt o e ea D T 201122 | 4 | 4

*A= Required

124




ULED
FIGURE PART FER CAR
P
g GROUP, PART NAME and DESCRIPTION el d [
01 T
13.010 - FRONT SUSPENSION UPPER ARM PIVOT - OUTER (Cont'd)
13-1-20 Heall, . imaeimdat. 1ORDOOO0O0CO0O00N0oE8000080000000d0 201123 41 4
13-1-17 Oiler, ET 1,-"2“ x 1,.-"8" Taper Pipe Thﬂ KT AB S Long i S e L S et e 202190 | 4| 4
Repa r E L R b S L R R R L L L e T T L 206779 | 2| 2
Consists of:
- 201121 Pivot
2 - 201122 Bushing
2 = 201123 Seal
13.012 - FRONT SUSPENSION LOWER ARM PIVOT - OUTER
132133587 Divot MR T s R e S e QR o Iag3osl g a Bl
Lockwasher, lﬂflﬂ”mt. Tl s e cao0ooomo coO0DOonRo OODoonn00 203612 2 2
13_1_35 Nut]‘lsnlrrlﬁ‘r_llﬂx!++!1+++'l'!!fifi!ll‘!fi‘llllifi‘l‘ LI 203315 2 2
13-1-37 LY fsoocooQ 00000000 0C 000000 CaCN00Ga0aRno0Ranarn oo 201126 21 2
13-1-36 o | o e e B o o oy e L L L o = S 201127 4 | 4
13-1-34 Oiler {Etrmght} 1/4"-28 Taper Pipe Thd. x 1/2" T R e i e, TSRS 2028121 21 2
gl b v o ot P P e P o 1t P (i L ey 1 Py DL e i o 205781 20 2
Consists of:
1 - 203987 Pivot
1 - 203612 Lockwasher
1 - 203876 Nut
1 - 201126 Bushing
2 - 201127 Seal
13.014 - FRONT SUSPENSION UPPER ARM
13-1-10 M) s aoon00CCOo0NDOdDCo0an o000 00An0000ooaDBGHA00a B 201096 21 2
Bu sk ng e T B o e o . R R i S 207216 | 4 | 4
T hn c o e A DD DGO A D ODG o0 b e R (O 0 Coe T T Ce e e B o 201101 4 | 4
L P e e i b T v L HNCRATRHE T SAO ; B an 202139 4 4
13.016 - FRONT SUSPENSION UPPER ARM PIVOT - INNER
13-1-12 Pivot . . . 10000000000 30000000 e e o 5, N AR 208345. | 2 | 2
13-1-14 Bolt, 9,-"15”—181 23 AHE, HA oy aaaiaren. AR OO S A OB E A & o BGo 4 | 4
13-1-13 Fockwasher, i0 /LG MBA. s abeah b s tada de vosai v 0B VR 20Nk g 342 | 4 | 4
13_1_11 S-hlmg llllll.lﬁr‘l B B B & % & # & B B B & & & % & & B ® @ @ # & & B B @ # w E B oa o omomoE o mow B omomowow 205345 * *
13_1_11 Shimjil'llrslll'lFrili-i-ifrl-ri-l B @ ® % % 8 ®m R ®E B O® W oM oE o oE R W oE WA R oE R W W 20834*{ . *
Ldinube VAl o G i e o O e O B e BT e D e A e i D e B D o o0 D 208581 21 2
Consists of: ;
1 - 208345 Pivot
2 - 207216 Bushing
2 - 201101 Seal
13.018 - FRONT SUSPENSION LOWER ARM
13-1-43 LTl L g oot o0 e e D B e e B PP i Al 204351 1 1
13215498 | F AT Lar v s gt SRl T i AmeRRR L S T R P
13-1-44 B S D e N L R Nl e e et Sadol o deog AL Yehs 212699 4 | 4
13-1-42 'Seﬂ] lllllllllllll # 8 & B E F E 3 3 ®m OB E ¥ & & o3 F B OF B & ¥ i 0§ * & ® @ & 5 = w 201109 4 ‘1

*As Required

125




13

FRONT SUSPENSION

LISED
AGURE PART FER CAR
GROUP, PART NAME and DESCRIPTION
MUMBER o e 2 MLUMBER iy
511 51F
13.620 - FRONT SUSPENSION LOWER ARM PIVOT - INNER
13-1-41 N s o ooDrcooon00Eno0dg0nDed00CoEo00D000aa dooo00a0 201105 2 !
Bolt, 7/16"-20x 1 9/16" Hx, Hd . ... .. N AN O 0G0 o de0A00 000 o0 201107 g | 8
Lockwasher, T/16" Med. .. ... nOeoaao AODGAa6D 0 ACOACODOOG0 A 193 8| B
13-1-40 LT T T R o s oo naon OO0 0 0B O0 G0 0000 A00 000 06 o 5 0 202206 | 8| 8
ST T8 W Ty LT B e o o ot ) N S ey e i P el - oy 201106 4 | 4
Repaini Bt S . - . PP S N o R et T T s ol B £ 2057R2 2| 2
Consists of:
1 - 201105 Pivot
2 - 212699 Bushing
2 - 201109 Seal
1 - 202139 Fitting
13.022 - FRONT SUSPENSION UPPER AND LOWER ARM BUMPER
13-1-34 Bumper, Upper. . « v« « v s 20 u I OODDOCCCa00D 000000000000 30000 207143 2| 2
13-1-25 Bumper, Lower . .. ... .... e LR e ] e L e B 202948 2| 2
OIS 189S C oo noco00000 000000000 00000 0000000008 8a0n 0 203322 2| 2
13.024 - FRONT SUSPENSION SPRING
13-1-2 Spring (10.32 Ceils) (Brown)tup to Serial 511-1212, 512-1009 . ......... 206363 2] 2
13-1-2 Spring (10.37 Coils) (White)Tafter Serial 511-1212, 512-1009. . ...... ... 208368 2| 2
13-1-2 Spring (10 Coils) (Red) (Heavy Duty Export). . . . ... ... dAoAon oo ona || ekl 2|2
13-1-1 Il G T A s o D oD o e GG e BT h Do o O GO0 D o Oan o 201112 2 | 2
13-1-6 Insulator, Lower ... .. aeie e e A SO NN ANE THO - 204355 2| 2
T G oon o 0 0.0 D e R o o v L T i e 204356 2| 2
13.200 - FRONT SWAY ELIMINATOR BAR
13-1-39 Bar (incl. Frame Supports and Cushions) . « v v v o v o v e v st nsusseasas. | 205305 al b il
Bolt, 3/8"-24 x 1" Hx. Hd . .......... : to Gee oo . 327 4 | 4
Lockwasher, 3/8" Med . ..o v v i v vnuens Frame b s serrennn 192 | 4 | 4
Mut, 3/8"-24Hx,,...... e o T | | e A S A 1 = 188 4 | 4
13-1-48 Cuszhion (Bar Ends). . « « « v o v v s s 0 s A B Do S G D o T TR b 204358 2 |2
13-1-48 O s oot n 0o 000D O E D DM e CREIT T L o B it A e B B fas 204359 21012
13-1-45 Bolt, 5416 = 24 o B A H Hd Lt e s [Lre o B T s e 274 [ 2 ] 2
13'1'45 Lﬂf—k“"ﬂﬁhﬂl‘, 5;""16" Mﬁd B oF B F o E R OEE B tui‘:::er s = o= o® s o oE ok oaoEoREoE 24[] 2 2
13-1-47 Mut, R T i b o oo B i e = R 1 189 2 2

tPaint Daubs on Coils

126




	kfpm550122.jpg
	kfpm550123.jpg
	kfpm550124.jpg
	kfpm550125.jpg
	kfpm550126.jpg

